—. FIMmACE KR (Front cover assy): ZJEMEPUfL LIE YING IV

FF 5 R H1 344 R PR VG ik USD
No Part No Description in Chinese Description in English Qty RMB

1 010001D HiT T AR Front cover 1

2 010002D B IET CBIC A~ A Headlight assy. 1

3 010003D RS TR Chromeplate plastic parts 1

4 GB/T 845 ST4. 2X 12 HHBE4ET Self-tapping screw ST4.2X12 3

5 GB/T 845 ST4. 8X 12 B I hZ%T Self-tapping screw ST4.8X12 5

6 010006D D4, 2 JFr Clip®4.2 4

7 GB/T 845 ST4. 8 X 16 H L HE4ET Self-tapping screw ST4.8X 16 4




. PYRE K (Front cover, handlebar assy): J&&PU4C LIE YING IV

FPg TS HL AR JELAAFR B Hirig USD
No Part No Description in Chinese Description in English Qty RMB
1 020001D X E Front cover, Handlebar 1

, _. | Front turn signal, Left
2 020002D FERERAT (T 12V 100 (e | o 10w>g 1
. .| Front turn signal, Right
3 020003D AHIAT (TR 12V 100 (6> | om0 10w>g 8 1
4 020004D AT Protection Cover, Left 1
5 020005D HIEF 5% Protection Cover, Right 1
6 020006D ] Windshield 1
7 GB/T 845 ST4. 2 X 12 HIWEET Self-tapping screw ST4.2X12 8
8 020008D D4, 2 T Clip®4.2 2
9 020009D RS Upper pump cover 1
10 020010D TIRE] Nail 5

0.




=. Y FB L (Speedometer cover assy): A5MEPU/R LIE YING IV;

e = R AT BE | N USh
No Part No Description in Chinese Description in English Qty RMB
1 030001A e Speedometer Cover 1
2 030002A 1R Speedometer 1
3 030003A 3R ) HE 25 28 Speedometer wire assy 1
4 030004A PCRATAT I (FUAS - 12V 1. 7W) Bulb of Speedometer (TYPE:12V 1. 7W) 5
5 030005A AP Flasher 1
6 030006A (IECYAE'SIWIES Light shifting switch 1
7 030007A AT DI S Switch of turn signal 1
8 030008A (EESSPIFS Switch of braking light 1
9 030009A ECEEPAPIES Light switch 1
10 030010A EERSYAIE A Electric starting up button 1
11 030011A W\ 42 Horn button 1
12 GB/T 845 ST4. 8X 16 H BURAT Self-tapping screw ST4.8X 16 3
13 GB/T 845 ST4. 2X 16 H B iZET Self-tapping screw ST4.2X12 7

23




VY. JrlafE sl (Handlebar assy): J&@PU4E LIE YING IV

12
13—+ 2
14
3
75 95 Hh LA FR LA o W& USD
No Part No Description in Chinese Description in English Qty RMB
1 040001A J7 e GEHD Handlebar (ALL) 1
2 040002A D7 AT O =4, JE 8 — 4/ B) Handlebar (LIE YING III; LIE YING IIB) 1
3 040003A FiEFE Left grip 1
4 040004A HIEFE GHITEE Right grip 1
5 040005A JHITT [ e House throttle 1
6 GB/T 6187.2 INFE L TERE M10 Hexagon nut M10 1
7 040007A VACEEYIES Bushing of handlebar 1
8 GB/T 5789 INAVE L MR M10X 50 Hexagon bolt M10X50 1
9 040009A T R AR AT R Left brake base 1
10 GB/T 5789 SAE LIRS M6 X 16 Bolt M6X16 1
11 040011A e M7 E Left brake fixing buckle 1
12 GB/T 5789 + 7P kA A 2 AR M6 X 25 Bolt M6X 25 1
13 GB/T 6187.2 N FF kIR BE M6 Nut M6 1
14 040014A KK TR Left brake lever 1

_4.




i ATFELS AR (Bottom of front panel assy): JEMEJU4C LIE YING IV

¢ o II\I:\/I\S (\7

D

\,
IR
44 55
44 55
[LI] o

/7 N

Ty = e

L & / /

75 E YT AR P AFR K= rkk USD
No Part No Description in Chinese Description in English Qty RMB
1 050001D g Bottom of front panel 1
2 050002D e 2 i X B Left side cover 1
3 050003D A 2 1 X 2R Right side cover 1
4 050004D D4, 2 KR Clip®4.2 6
5 GB/T 845 ST4. 8 X 12 EH BUR4T Self-tapping screw ST4.8X12 4
6 GB/T 5789 B ipdE S 6 X 22 Bolt 6X22 2
7 GB/T 845 ST4. 2 X 12 HITWEET Self-tapping screw ST4.2X12 2
8 GB/T 845 ST4. 2 X 18 HIWEET Self-tapping screw ST4.2X18 2




N LEFER (Tool box assy): P LIE YING IV;

2
3<“_\' pY

< 10 !
8 [u
4\. 11
< 5
6
75 FGn 5 HH SRR TR s kg USD
No Part No Description in Chinese Description in English Qty RMB
1 060001A THF Tool box 1
2 060002A T EAHEH Hook of tool box 1
3 GB/T 845 ST4. 8 X 25 H BUE4T Self-tapping screw ST4.8X25 2
4 060004A D4, 2 FH Clip®4.2 4
5 GB/T 5789 INFVE L THIERE M6 X 20 Hexagon bolt M6 X 20 2
6 GB/T 5789 INFRVEZATHINERE M6 X 16 Hexagon bolt M6X 16 2
7 GB/T 6187.2 INFVE LR RE M6 Hexagon nut M6 1
8 GB/T 845 ST4. 2X 16 HIWRET Self-tapping screw ST4.2X 16 10
9 GB/T 845 ST4. 8 X 16 H W 24T Self-tapping screw ST4.8X 16 2
10 060010A T HARB Lock of tool box 1
11 060011A T HAB R Clip spring 1
12 060012A B SR RS Frame No cover 1

-6 -




L. BiEVe R B % (Front wheel fender assy):

&R PUAC LIE YING IV

FF 5 iR ] AR HELATR & ik USD
No Part No Description in Chinese Description in English Qty RMB
1 070001A AIECIRIR A Front wheel fender A 1
2 GB/T 5789 INFIVE TR M6 X 12 Hexagon bolt M6X12 6
3 070003A BREREAN Locked card 1
4 070004A A5 Ye R B Front wheel fender B 1
5 070005A M6 fdi Clip M6 1
6 GB/T 818 TR Sk IBET MBX 12 Screw M6X 12 1
7 070007A RIAC VR L Bl S E DUAL . 28 8 T AR) Front wheel fender assy 1
8 070008A Fe A 5 A Left reflector 1
9 070009A =T Right reflector 1




I\ BIES R . BEHARY (Seat assy): JEEEPI{L LIE YING IV;

—4
3
—4
e . b i YA MR | ik <0
No Part No Description in Chinese Description in English Qty RMB
1 080001A KGR 1z Rubber floor mat 1
2 080002A T AN B I R Left rubber mat plug 1
3 080003A A T Rz ks e Right rubber mat plug 1
4 GB/T 845 ST4. 2 X 16 HIHEET Self-tapping screw ST4.2X 16 4
5 080005A JE # Seat 1
6 080006A JRE H AR £ Seat pin 1
7 GB/T 5789 NV ZTE IR M6 X 16 Hexagon bolt M6X 16 1




Fi B EMUS A (Footboard assy): %P4t LIE YING IV;

w2

L—i

RAR

l214)i||pann

pldtd]f|afn®m

LiLl

=

Fre 95 HH SR HE LR = W& USD
No Part No Description in Chinese Description in English Qty RMB
1 090001A IS JEC iR Footboard 1
2 090002A b Battery cover 1
3 GB/T 845 ST4. 2 X 16 HIEET Self-tapping screw ST4.2X 16 2
4 090004A el BvIE S Plastic plate right 1
5 090005A VaslasbriR S Plastic plate left 1
6 090006A ZEBEFR e IR Frame fender 1
7 GB/T 5789 N VAL ISR M6 X 32 Hexagon bolt M6X 32 2
8 GB/T 5789 INFHVE TS M6 X 22 Hexagon bolt M6X22 2
9 GB/T 818 TR L IEET M6X 16 Screw M6X 16 2
10 GB/T 5789 FNFIEE L SR M6 X 12 Hexagon bolt M6X12 4
11 GB/T 845 ST4.8X 16 H BUE4T Self-tapping screw ST4.8X16 14
12 090012A D4.2 Iy Clip®4. 2 11

-9.




+. BYFE S (Luggage box assy): JSMEPU{L LIE YING IV;

2
}>

3

Frs TG &Y E e e i USD
No Part No Description in Chinese Description in English Qty RMB
1 100001A BYFE Luggage box assy 1
2 GB/T 845 ST4. 8 X 16 H W 24T Self-tapping screw ST4.8X 16 5
3 100003A Jo 2 i Front shroud 1
4 100004A D4.2 J Clip®4.2 1
5 100005A JiA BT ] P % Small cover of front shroud 1
6 100006A BEYIW Cover for luggage box 1
7 GB/T 6187.2 INFVE LR RE M6 Hexagon nut M6 2
8 GB/T 5789 INFVE L RS M6 X 16 Hexagon bolt M6X 16 2
9 100009A ARG TP E AR (5 1 =) Box plate 1
10 GB/T 5789 N AR A TR R M6 X 16 (58 =A%) Hexagon M6X 16 2
11 1000114 5 BUIERE M6 (F5 18 =A%) Nut M6 2
12 100012A Ji S R PN % e OO T8 AR Small cover of front shroud 1
13 GB/T 845 ST4. 8 X 16 H W 24T Self-tapping screw ST4.8X16 5
14 100014A JRE H T (5 1 140) Front shroud 1
15 100015A D4.2 J )y Clip®4.2 1

-10 -




+—. AR (Left & rihgt protecting plate assy): F&MEPUft LIE YING IV;

T ‘%
99— 3

Fre 95 HSC A FR JEL TR = g USD
No Part No Description in Chinese Description in English Qty RMB
1 110001B e 2R Left protecting plate 1
2 1100028 A7 2E bR Right protecting plate 1
3 110003B e AR I8 KR Small plastic plate, left 1
4 110004B A AR B XU Small plastic plate, right 1
5 1100058 S BEAR Rear plastic plate 1
6 110006B Ja AT EHR Connecting plate of taillight 1
7 1100078 JiA E B Seat lock 1
8 1100088 JAE B o] e 248 Seat lock bracket 1
9 1100098 i R Clip spring of seat lock 1
10 GB/T 6187.2 L THERE M8 X 16 Nut M8X 16 2
11 GB/T 6187.2 TR BE M6 X 12 Nut M6X12 4
12 110012 B D4.2 K Clip®4. 2 8
13 GB/T 845 ST4.8X 16 H B 24T Self-tapping screw ST4.8X 16 2
14 GB/T 6187.2 EETHERE M6 X 16 Nut M6 X 16 2
15 GB/T 845 ST4. 2 X 12 H BUZ4T Self-tapping screw ST4.2X12 6
16 1100166 Fil %k Left sheet 1
17 1100176 VERUE-S Right sheet 1
18 GB/T 845 ST4. 8 X 12 HIWELT Self-tapping screw ST4.8X12 6

11 -




+=. ERITEE (Tail light assy): JmEPUAL LIE YING IV;

e
..._,\4
6
5 E g5 o SR YL TR 5 Wi USD
No Part No Description in Chinese Description in English Qty RMB
1 120001A JE AT (I Tail light assy 1
2 1200024 FEXT AT (A% 12V 5W/21W) Bulb of tail light (Type:12V 5W/21W) | 1
3 120003A JEHE VKT KT 36 RO < 12V 1OW) ?‘;g:f;&eﬁwium light 2
4 120004A Ji FELHEKT AT V8 (RILA: < 12V 3W) Bulb of license light (Type:12V 3W) 1
5 120005A G SR (A Rear reflector 1
6 GB/T 5789 INFHTEZETHNERE: M6 X 16 Hexagon bolt M6X 16 4
7 120007A D4, 2 Je fr Clip®4. 2 2
8 GB/T 97.1 P P6X 18 Washer ®6X 18 2
9 GB/T 6187.2 INFIE AR EE M5 Hexagon nut M5 2
10 GB/T 97.1 K DX 12 Washer ®6X 12 2
11 120011A INAI TSR BE M5 Nut M5 1

_12-




+=. W R (Rear rack assy): JEMEPU{L LIE YING IV;

FFe TN LR ER Y HE ik USD
No Part No Description in Chinese Description in English Qty RMB

1 130001A WYL Rear rack 1

2 130002A W) IR AL 4R Cover, rear rack 1

3 GB/T 5789 7S FE T RS M6 X 12 Hexagon bolt M6X12 6

4 GB/T 5789 INFVE T AERE M6 X 20 Hexagon bolt M6X20 2

5 GB/T 5789 NAEEHIREE M8 X 16 Hexagon bolt M8X 16 2

213 -




+PU. Hi#e &K (Front wheel assy): Z5MEPU4{L LIE YING IV;

r--1z'\
1
AW 7

g™ :‘ 12
\

55 95 WA R FEL AR & Hrig USD
No Part No Description in Chinese Description in English Qty RMB
. L40001A FNPBE (50CC: 3.50X13; 125CC /150CC : | Front wheel (50CC: 3.50X13; 125CC .

3.50X10) /150CC : 3.50X10)
0 GB/T 2983 R (500C: 130/60-13; 125CC /150CC : | Font tire (50CC: 130/60-13; 125CC )

130/60-13) /150CC : 130/60-13)
3 GB 3900-72-01-1 | A1 Valve stem 1
4 140004A B D13X D20 X 20 Bushing® 13X ®20X 20 1
5 140005A AU HEH M12X 245 Front axle M12X 245 1
6 GB/T 6187.2 INFRE N H BERE M12 Hexagon nut M12 1
7 140007A TEXRE H=3, P D=58; #pD=220 Brake disk H=3; IN®=58; OUT ®=220 1
8 140008A ERIZE 2R 900 Disk control 900 1
9 140009A HIERED Gear of speedometer 1
10 GB/T 5789 INFHIEZETHINE RS M8 X 25 Hexagon bolt M8X25 2
11 GB/T 5789 INAVECETHINERE M6 X 12 Hexagon bolt M6X12 1
12 GB/T 70.1 WS SRS M8 X 25 Bolt M8X25 3

_14-




+1. 5 R (Rear wheel assy):

FE /O 4% LIE YING IV

]
L

i 12
13-( = }3 ¢ .
ey |

18 16 1?19

14

5 Ehom s H TR HESL AR A kg USD
No Part No Description in Chinese Description in English Qty RMB
! 1500014 Ja TR E 25 (50CC: 290; 125CC 150CC: | Rear absorber assy(50CC: 290; 0

335) 125CC 150CC:  335)
2 GB/T 6187.2 NS iE A M8 X 32 Bolt M8X32 2
3 150003A KREINLIEER Connecting plate 1
4 GB/T 5789 7N FHTE A TS S M10 X 40 Hexagon bolt M10X40 2
5 GB/T 6187.2 7N AL = SRR M10 Hexagon nut M10 2
6 150006A I AD24, 5X28 Bushing A®24.5X 28 1
7 150007A B BD24. 5X5 Bushing B®24.5X5 1
8 GB/T 6187.2 7N VAL T BE M16 Hexagon nut M16 1
9 150009A JEER# (50CC: 2. 50X12; 125CC + 150CC: | Rear wheel (50CC: 2. 50X12; 125CC - .

3.50X10) 150CC: 3.50X10)

R (50CC: 120/70-12; 125CC. 150CC: | Rear tire (50CC: 120/70-12; 125CC.
10 GB/T 2383 130/60-13) 150CC:  130/60-13) !
11 GB 3900-72-01-1 | ;KM Valve stem 1

-15-




‘1. 58 EK (Rear wheel assy): JEMEPU{L LIE YING IV;

S ﬂ 1 |2
f‘ '::25‘43 1 ‘ B g
=L 18 16 17 19
]

_ 15 —uigfy
2

Fr5 T HSC AR FELAFR = Hris UsSD
No Part No Description in Chinese Description in English Qty RMB
12 150012A A MEE Cap of valve stem 1
13 1500134 A ZE B Brake shoe 2
14 150014A i e el 5 7 5% Spring, brake shoe 2
15 1500154 AR Brake rocker 1
16 150016A M R Brake rocker shaft 1
17 150017A M 2 R B A5y Spring, brake rocker 1
18 150018A 0 L 0 ring 2
19 GB/T 6187.2 7N FHE 25 T R A M6 X 32 Hexagon bolt M6X32 1
20 150020A JG etk Rear wheel fender 1
21 150021A VR Right bracket 1
22 150022A TSR Left bracket 1
23 GB/T 6187.2 N AR A TR M6 X 12 Hexagon bolt M6X 12 3

- 16 -




BIAN

s i 28 Sl (Electrical parts): JEEEPU4L LIE YING IV;

FF5 T w5 HSC A4 FR FEL TR HE Hirs UsSD
No Part No Description in Chinese Description in English Qty RMB
1 160001A L2 28 L Wire assy 1
2 160002A 1R “+” cable 1
3 160003A kL (FEE80) “=7 cable 1
4 160004A {RE 22 (150) Fuse (15A) 2
5 160005A TRl 22 & Fuse box 1
6 160006A FK S CDI assy 1
7 160007A R Relay assy 1
8 160008A = A High voltage wire assy 1
9 1600094 RUKFFR CHTTT8D Ignition lock 1
10 160010A R R Ignition key 2
11 160011A [ 15 2 Sl Anti-theft controller 1

17 -




BIAN

s i 28 Sl (Electrical parts): JEEEPU4L LIE YING IV;

& Lk
o—17
18

FFe TN AR PR HE Hiri& USD
No Part No Description in Chinese Description in English Qty RMB
12 160012A CERZIIN Horn assy 1

13 160013A R CBEmE Rectifier assy 1

14 GB/T 5789 INFIVEZ T IERE M6 X 12 Hexagon bolt M6X12 1

15 GB/T 5789 INFVEZTHIERE M6 X 16 Hexagon bolt M6X 16 4

16 GB/T 5789 INFHIEZETHIRRE M8 X 16 Hexagon bolt M8X 16 2

17 GB/T 6187.2 N L T EERE M6 Hexagon nut M6 1

18 160018A R\ S 48 Horn bracket 1

19 GB/T 818 TR S BRET M5X 20 Screw M5X 20 1

- 18 -




Tt B (Cables) : ZEMEPI4L LIE YING IV

o

FE|  2HHS AT LT B brss UsD
No Part No Description in Chinese Description in English Qty RMB
1 170001A Ja R ZE 26 2 A% 1890+60mm Rear brake cable 1890+60mm 1
2 1700024 11 E RS i (50CC: L2155 +100mm: 1}111(;8;;16 Caf215ecc<SOCCi5oLc:c”33 1
~ H = + ’ A :
125CC. 150CC: L=1860+116mm) 1=1860+116mn)
3 170003A HFRER LR AL 950+25mm Speedometer cable 950+25mm 1

-19-




+ )\, TUERR LR 50CC (Air—cleaner assy): JEMEPU(R LIE YING IV;

FF5 T w5 HSC A4 FR FELAFR = ik USD
No Part No Description in Chinese Description in English Qty RMB

1 180001A U g N 5 Air-cleaner cover top 1

2 180002A U BRI Air—-filter element 1

3 180003A HEFRM Clip 1

4 GB/T 845 ST4.8X 16 H W 24T Self-tapping screw ST4.8X 16 2

5 GB/T 845 ST4. 8X 16 H 24T Self-tapping screw ST4.8X 16 4

6 180006A TREAR I TR Air-cleaner cover below 1

7 GB/T 5789 N AR ZE TR R M6 X 25 Hexagon bolt M6X25 2

-20-




)\, FPERS MR 125CC 150CC (Air—cleaner assy): JEMEPU4E LIE YING IV;

~ _

O r

FFe s HSC TR JEL AR e Hiri& USD
No Part No Description in Chinese Description in English Qty RMB

1 180001A YL G Air—cleaner cover top 1

2 180002A HUEEs Mg Air—cleaner cover below 1

3 180003A YRR UELS Air-filter element 1

4 180004A U Air—cleaner connecting pipe 1

5 180005A BE KR Clip 1

6 180006A /N R Small clip 1

7 GB/T 845 ST4. 2X 12 BB g4T Self-tapping screw ST4.2X12 8

8 GB/T 5789 7N VR THNREE M6 X 16 Hexagon bolt M6X 16 3

221 -




+. B XE K (Steering column assy): J&MEPU(L LIE YING IV;

10

Fr5 T HSC AR EEZY B Yk UsSD
No Part No Description in Chinese Description in English Qty RMB
1 190001A TESHR Steering column 1
2 190002A XHBF ©25X40 Washer ®25X40 1
3 190103A IR Upper cover bearing race 1
4 190004A AN Under cover bearing race 1
5 190005A S EIEH Upper cover bearing bowl 1
6 190006A Bk ©4.8 Ball®4. 8 1
7 190007A L H Under cover, bearing bowl 1
8 1900084 B B AR Y Lock nut 1
9 190009A BN\ Nut 1
10 GB/T 5789 ISR A TH IR MO X 40 Hexagon bolt M10X40 4
11 190011A BI I E 2% 405+50 Front left absorber assy 405+50 1
12 1900124 AU TR AE2S 405450 Front right absorber assy 405+50 | 1

20




. VRImAE R (Fuel tank assy): Z%EEPU{L LIE YING IV

TN

lf/(g

1"”'1'

5 Fh T HC AR BELAFR W g UsD
No Part No Description in Chinese Description in English Qty RMB
1 200001A RImAR Fuel tank 1
2 200002A YRR TR Fuel tank cap 1
3 200003A TRIMFEAE 2% Fuel sensor unit 1
4 200004A VR A & 1S iR Plate fuel sensor unit 1
5 200005A TR AE AR B A B Washer fuel sensor unit 1
6 200006A fiEFF G GBI Fuel petcock 1
7 200007A TR JES 2% 0il filter 1
8 200008A THIFE AR Fuel tank plate 1
9 GB/T 5789 INANEETHNIERE M8 X 16 Hexagon bolt M8X 16 2
10 200010A JRE B 2R Seat lock bracket 1
11 200011A JHE B R R Seat lock cable 1
12 GB/T 5789 INFE A THNERE M6X 16 Hexagon bolt M6X 16 5
13 200013A HE R 08 Clip spring®8 6
14 200014A EE RE ©6 Clip spring®6 2
15 200015A KM ©4.5X P8.5 0il pipe®4.5X ®8.5 0. 8m
16 200016A FUER ©O4X DT Gas hose®4X @7 0. 5m

_23-




. EBE MY 50CC (Frame assy): JEMEPUAL LIE YING IV

F5 EYm 5 HH SRR HLIL PR B kg USD
No Part No Description in Chinese Description in English Qty RMB
1 210001A Eiop Frame assy 1
2 210002A i = 48 Side stand 1
3 210003A M7 Za 0 35 95 D20 Spring of side stand 95 ®20 2
4 210004A 0 S B8 ] g R A Bolt, side stand 1
5 210005A KANHLZE Hanger 1
6 GB/T 5789 INFOVE B FS M10 X 55 Hexagon bolt M10X55 2
7 GB/T 5789 NAE LSS M10X 185 Hexagon bolt M10X 185 1
8 GB/T 6187.2 N AVE A TS RE M10 Hexagon nut M10 1
9 210009A 28 gz e Buffer of hanger 1
10 210010A B Center stand 1
11 210011A EXHEREE 85 D20 Spring of center stand 85 @20 2

-4 -




. EBRLBE 50CC (Frame assy):

& E U LIE YING [V

FF5 T w5 HSC A4 FR FEL TR = ik USD
No Part No Description in Chinese Description in English Qty RMB
12 GB/T 5789 INFRIE L TH RS MLO X 25 Hexagon bolt M10X25 2
13 210013A EETE Bushing 1
14 210014A F AR Buffer of center stand 1
15 GB/T 5789 T HI AR M6 X 25 Bolt M6X 25 1
16 GB/T 6187.2 N HIREE M6 Hexagon nut M6 1
17 210017A T AR S B Left bracket, foothoard 1
18 210018A A BT B S 20 Right bracket, footboard 1
19 210019A BYIFE 28 Bracket, luggage box 1
20 GB/T 5789 7N FVE A M6 X 12 Hexagon bolt M6X12 6

_25-




= EBRKBE 125CC 150CC (Frame assy): J&EEPUAL LIE YING IV

FF5 T w5 HSC A4 FR FEILAFR B ik USD
No Part No Description in Chinese Description in English Qty RMB
1 220001A piop Frame assy 1
2 2200024 lIFa s Side stand 1
3 220003A M7 Za 0 35 95 D20 Spring of side stand 95 ®20 2
4 220004A =2 ] 5 WA Bolt, side stand 1
5 220005A EILIRGES Hanger 1
6 GB/T 5789 INAEZEIHNREE M10X 55 Hexagon bolt M10X55 2
7 GB/T 5789 INAEZEHNIRRE M10X 185 Hexagon bolt M10X 185 1
8 220008A N AR AERE M10 Hexagon nut M10 1
9 2200097 RES U Buffer of hanger 2
10 220010A B Center stand 1
11 220011A T GERE 85 D20 Spring of center stand 85 @20 2

_26-




= EBRKBE 125CC 150CC (Frame assy): J&@EPUAL LIE YING IV

6 9
4 - 3 | i
1 2 10
\ 7
7 2— 4
3 —
3—° 12
11
lra-n-nqur
zu< 70 v 141615
It!l.ﬂl!l..ﬂiffA °
FFe TN LR JEL AR W i USD
No Part No Description in Chinese Description in English Qty RMB
12 GB/T 5789 INFIVEE T R M10X 25 Hexagon bolt M10X25 2
13 220013A LIRS Bushing 1
14 220014A SR R Buffer of center stand 1
15 GB/T 5789 TR AR M6 X 25 Bolt M6X25 1
16 GB/T 6187.2 N L T EERE M6 Hexagon nut M6 1
17 220017A T PR S5 Left bracket, foothoard 1
18 220018A ey iy isad Right bracket, footboard 1
19 220019A BYIFE 3 Bracket, luggage box 1
20 GB/T 5789 INFRIE L THIRASE M6 X 12 Hexagon bolt M6X12 6

_27-




T WA AR Muffler) s ZEEEPUAR LIE YING IV,

FF5 T AR LR B Hr#s USD
No Part No Description in Chinese Description in English Qty RMB

1 230001A HH Muffler 1

2 230002A H AR RN Clip of muffler 2

3 230003A NER=Ery Y g S Washer of muffler 2

4 GB/T 5789 INFVE L AR M8 X 35 Hexagon bolt M8X35 2

5 GB/T 6187.2 INAE R EE M8 Hexagon nut M8 2

6 GB/T 5789 7N FHVE T A M8 X 40 Hexagon bolt M8X40 2

7 GB/T 6187.2 INFHTE SRR M6 Hexagon nut M6 2

_28-




—+P. REHLEE (Engine assy) : JEMEPUAL LIE YING IV;

75 T Y5 H AR WA = k& USD
No Part No Description in Chinese Description in English Qty RMB
1 240001A RENHLE AL (50CC: 139QMB) Engine assy (50CC:139QMB) 1
2 2400024 REWLERL (125CC: 152QM1) Engine assy (125CC: 152QMI) 1

240003A RENPLEE (150CC: 157QM]) Engine assy (150CC: 157QMJ) 1
A 2100041 lfgziﬂa e i%gCC:PDlQJ;125CC/150CC: carburetor )
DGR (50CC:PD19J;125CC/150CC: PD24J)
5 2400054 N AR EIERE (JEFR)  (50CC:M10 X | bolt (50CC:M10 X 1
205;125CC: /150CC: M10X 184) 205;125CC: /150CC: M10X 184)
6 GB/T 6187. 2 7N A2 R RE M10 nut M10 1
7 240007A TIRANA IR E Second fill air device 1

-29.




“H. MR Mirror assy): JEEEPI/E LIE YING IV;

F5 EYm 5 AR YESLAFR M kg UsSD
No Part No Description in Chinese Description in English Qty RMB

1 250001A T JE e Left mirror 1

2 GB/T 70.1 WS FEERE M8 X 45 Hex bolt M8X45 2

3 250003A VE) =R ki) Right mirror 1

4 250004A R 7 7K AG R B Bolt water proofing rubber 2

-30-




